ﬂ%%
R e

5T
Y

OWNER'S MANUAL
18H.P. GARDEN TRACTOR

MODELS NUMBER
GT180CR AND GT180CT

- N

LAWN AND GARDEN
OUTDOOR POWER EQUIPMENT

QUTDEERE POWER E@UIRPMENT

- DIVISION OF ROPER CORPORATION

12052 MIDDLEGROUND ROAD
SAVANNAH, GEORGIA 31419




ROPER GT TRACTOR--MODEL NUMBERS GT180CR AND GT180CT

SCHEMATIC 12V —_—
RED BLACK
‘o) l | I | o
- 1 STARTER
|
RED h
|
! | :
POWER TAKE-OFF | oy
SWITCH | b
{DISENGAGED) WHITE WHITE ’
RED rLp5 gy CLUTCHBRAKE (T~ 7 | , '
: ' (PEDAL UP) SOLENOID
WHITE H RED ELECTRIC BLACK
s O < 5 b
1C A RED  cLutecH
.o Jd
M O BLACK
SEAT SWITCH WHITE !
AMMETER IGNITION (NOT occupiepy L WHI=,87,
FUSE RED SWITCH Lolanl
® O .o. L0 s OPERAE‘
30 AMP 'GG:JI'TON BLAGK
SPARK PLUGS
G O\ 8 ::
BLACK
IGNITION SWITCH L j
4406R
POSITION | CiRCUIT
OFF M-G
ON B-L 5 AMPS DC (POS.)
22 VAC (MIN.) DIODE ENGINE COIL
START B-S 5 AMPS DC (NEG.} ASSEMBLY
NOTE: WITH ENGINE RED

RUNNING @ 3600 RPM,
BATTERY IN-LINE
LIGHTS OFF

(ALTERNATOR)

BROWN
LIGHT
ATTACHMENT CLUTCH gy Tcn
SWITCH 4021J BLUE| HEADLIGHTS
POSITION | CIRCUIT
LIGHTS WILL NOT REGISTER ON
AMMETER., OFF B+E, C+D
YOUR TRACTOR IS EQUIPPED WITH A ON BrA e
SPECIAL ALTERNATOR SYSTEM. THE _
. .LIGHTS ARE NOT CONNECTED TO THE =
*ASATTERY, BUT HAVE THEIR OWN L e W 6 gggﬁ"%

ELECTRICAL SOURCE. BECAUSE OF
THIS, THE BRIGHTNESS OF THE
LIGHTS WILL .CHANGE WITH THE
ENGINE SPEED. AT IDLE SPEED THE
LIGHTS WILL DIM. AS THE ENGINE IS

- SPEEDED UP, THE LIGHTS WILL BE-

COME THEIR BRIGHTEST. 3.

WIRING INSULATED CLIPS

NOTE: IF WIRING INSULATED CLIPS
WERE REMOVED FGR SERVICING OF
UNIT, THEY SHOULD BE REPLACED
TO PROPERLY SECURE YOUR WIRING.




ﬁ\.ﬁ s

&

Ui
QA

)=

2 3 8¢

.24.

TVIIH10313

1208115 ANV HO081 LD SHIGWNN 13AON--HOLIVHL 1D HIdOH

S1Hvd HIVd3y



ATIVO0T 3ISVHIHNG-IHYMAYVH QYVYANY LS,

lenuepy’sisumQ X619601
ado|g

omp ‘_QHUmk_F .CO_HUD._HwC_ - Hmmzw X6ES L0t

Aejay - Ajquisssy X8vL601L

NN 000LLBEL

‘8D 8L X Z/L X TE/L 18Yysep 8180L061
gALZ/L X

Pl -Z1 'ON °PH J3Ysepm Xa = malog 8001€0tL

0Z - v/l X3H =3I0N,  00¥0ZZEL

P/1 d8ysemyd0T . 00¥01001L

‘BD 91 X 8/G X ZE/6 1sysem 91016061

¥/€X0Z - ¥/L "PH XoH - 3109, Z1P09LYL
/L X0T-v/L

Buing "pH taysem xay - maidg 80706141

0C - /L wer xaH - 1nN 00v05eeL

/1 13ysemy007] 00v06001

81l - 91/G H00UMO4T = InN 005089¢€L

P/EX8L=91/G xaHq - 109,  ZLS09/¥L

uoinuby « ssausey Xivv60L

Ajquisssy apoiq XGLE90L

uoiuB| - yormg H90vY

uontuby ‘jezag XL8.60L

uonuby - InN X88LEOL

- Asy XPEY60L

JBBS "Youmsg X698601L

181wy HEEYE

Jalpwwy - 1ayoeug r6009

ZE - 0l "ON sday - 1NN 0001S6€L

dwy Qg - asny H.vE9

X3H = INN rzeoy

‘ON

NOILd14053a 14vd

se @
gw
3

¥S
€5
[A4°]
LS
Cs

6%
8t
Ly
9y
14
124
544
[44
24
oy
6€
8¢
LE
9g
G€
ve
€€

‘ON
AIN

€9 D
(4K O]
s ©
o |
a

'O’ L'd - youmg

300[Ja1u] = YoUMg

dig

3soH - dwejp

oliseid = aqn |

T/ =L % 0T~ p/L 3berue] - 1jog
Atanieg - Aesy

m\m yloo |eutalxy ~v_n_Ol_ = laysep
punoin) - 3|qed

Alanieg

jeuluna ] - pieng

Y00 | "1X3/1u} /| %007 - Jaysepm
0Z = ¥/1 Buim - 1nN

paiejnsu) = di|g

19%90g 1yBI - ssausey

1B - qing

{eUlWa | = J9AOD

- ssauley - dijp
Jaysemo07

Jalelg - 3jqe)

jeuiwaa ] ‘Jan0)

palejnsug - dijp

plous|jog

Assneg - sjqen

yarn|y - Jadedg

BT ~ youmg

0111333 - YyoIn|n

TE/EL 1Bysepm

P/€= L X ¥T - 8/E XoH - 10g

b/€ X 91 - 8/€ XaH -1j0g

8/€ 74007 - Jausem

yoin)y - doig

NOILdIH0S3a

1208119 ANV HJ08L 1D SHIGWNN 7130ON--HOLOVHL 19 HIdOH

rizoy ze
XSvhyot 1e
3202001 og
X96G601 6z
XLP500L 8z
09v0vZTL Lz
re0sL 9z
0090501 L 74
rLozy vz
rLzZT £z
X9L¥Z01 e
00Y0E0LL ¥4
00v06YEL oz
XYE0501 6l
rL99z 8L .
rz99s n 8
réLs 9l :
XSE0S0L TR
00010101 vl
rSils €l
rig zL
Hilly L
X 180601 oL
roozy 6
X£9£90L 8
X L8ESOL L
X0SG601 9
£0ZZE 161 g
8Z9019%¢ v
z1908LbL € -
0090+001 z
X0L1801 L
‘ON ON
1HYd A
4<o_mkom.._w

Sidvd Hivd3yd



. 1308119 ANV 4008119 SHIGWNN TIAOW--HOLOVHL 1D H3dOY

[21]
[T+

®.
&

i

g

dvamvdd aNVv H3IaN3d ‘JWvHd

SlHvd Hivd3d



- (445
e ® 98 S 653 83 18 ® 65
Le @ ‘98 @
8s i n*®
€8 - 58 €8 £9
b osors n® W l
5 A X M L s

ATIVIO0T ISVHIUNG-3HVYMAYVH GHVYANV1S«

paiejnsuy ‘din
L X
91-8/€ 119Y "PYL 18YSEAM\ XBH ‘MB3I0S
18WIWO0I0)

8D 2L X 9L/EL X ZE/EL Jdysem
uotssaidwo)-bundg

{eoaQ

(Ao 15081 19) (e23Q

{Aluo 42081 1D} 1809
18pinoyg-ijog

‘BD 91 X 8/L X TE/EL 18ysem

‘B QL X p/L-L X ZE/CL J9YSeA,

Z/L X9l

x 8/¢ Buljjoy "pu 1 18ysepm XaH-maidg
tL-9L/L ¥907-INN

L X $1-9l/L X8H-109

$Z-0L "ON sday-inN

‘D 8L X Z/L X TE/L 194sepm

/€ X Ol ‘ON 1|dg Jededg

v/L-1

X $Z-01 'ON UBd i) "YOB-MBidG
‘B9 ZL X $/C X ZTE/LL 1vysepm

L1 8dA) $/E X 81-91/G

II0H "PUL 'PH JBYSBM X3H-MB310G
11 8dA} p/g x

1I0H ‘PY] 18YSBAA XBH-MBL0S
QZ-¥/1 A20|UMOID-INN
0Z-¥/L 18p|noyg-ijog
isuslsed, r,,

oT-v/L

gy adAl 8/G X 91-0l -
'ON ‘de] "PH JaySepy X9H-MaIOG -

PIRM-INN
0L "ON 3207 ‘I13ysem
Z/L X $Z-0L "ON "YoBN UBd "1D-M3I0S

NOLLdI¥DS3q

L1y

91906vL1
X1lv9601
cleieisl
X.98601
X018v01L
XS68101
rLeve
X6¢595901
9ilviELBL
cLozeist

80906V/1
00L089€L
9LLO9LYVL
0001€LEL
8180L061

reoceL

0z0L86vL
giziiiel

CLGO6VLL

CLyo6vLL
00v089¢€L
rS09L
XSSLYOL

oLotLieLL

recoc
00014001
80016LlVL

‘ON
lyvd

1008119 ANV HO08L1D SHIGINNN 13AON--HOLIVHL 19D H3dOH

/e X 8L-91/§

ofeule) oo sienbg ‘pHy punoy-ijog
¢/L X 0Tv/L

Buiin) ‘pyL Joysepn XoH-maldg

S6 81-91/G %00[UMOID-INN

/€ X 8L-91/G "PUL 1D "YOBN-M3IOg
6 ‘BO GL-X QL/EL X ZE/CL JOUSBM,
€6 L X g1-8/€ XaH-}|0g
6 ¥/l J007-18ysem,
L6 0C-v/L X8H-INN,
06 ‘D 9L X /€ X TE/6 19YseMm
68 91-8/€ 3007-INN
68 /€ X 91-8/€ X3H-108,
88 /€ X 91-8/€

;g Buljoy peaiy| J8YSBAA XOH-M8I0g
98 "H'H POOH-(ed9Q
"H Y-15911004

‘H'Y-swel4-jiey

iegmesqg

|ul7 jan4

asoH-dweln

1on4 jue]-welg

Buiysng

Ajquisssy yseq

9180-1IYS ‘1980

189G ‘10Al4-19%08Ig

(Ajuo 1508119} uoiine)y-ledQ-(eveq
(Aluo ¥O081 19) uouned-1adp-jevaq
iapuay

1apuag-deng

igoedg-ped

jeng-jue}

jang-de)

iapuag-1ayoeig

ysngd-inN

Bundg-dwe|y

uoyssaidwo)-bundg

(Aluo 10081 1D} uonne)-jesaq

O MIFWO ~N OO O+-NMglo
NSNS ISISISPS IS SIS 00 00000000

69

‘ON

AN NOILdI¥IS3a

o0
~

o= @D
n.@::n@

9050vLeL

80V0¥TLL
006089€L
CLS08L¥L
9LELELBL
91909LvL
00¥06001
00v0cCzeL
91216061
009089¢€L
CL909LvL

¢L906vLL
Xyy9v0ol
LIEXYIYSOL
X9058901
rz8eLl
fLLTS
46669
roLss
rsvoe
X809v01
XZv0901
X8LEOL L
X89980L
X¥L6901
L9EXEBSE0L
X115G0L
XZ80901L
X020801
XT9v601L
X60S501
X1€S901L
X160t
XZ19501
Xg681L01L

‘ON
ldvd

8

o Pm©

NN ON~N OO —aMTW0nOr ®
WOV WVINCOOOOWOE® O

mmOoMmMmt Sttt

O YTWHLONOOIO~NMET
2 o

ADA

st L K@

SLERY OLO

Nnm 69

<
~

z@zm.@

- (=0

(Ajuo 4081 19) uoune)y-(ed3Q r8LLL - ¥€
. paie|nsuf-dy) HlGLZ VEE
yByjle)-10109)8Y  © XZOZYOL €€
L XEL-2/L XaH-3108. 91809LVL Z€
8/€ J00T-J8YseM. 0090¥00L L€
‘'O L X 9L/EL X TE/EL JBYsem  ZILIELELBL OF
"HT-ewel4-jiey Xv0GS0L 62T
dllewayog 1ag aalug-fessqg X89890L 8¢
'H'7-1s943004 £9EXSOPSOL LT
18911004-ped X¥9860L 9T
(Ajuo 15081 1D)axRIg/yoIniD-ledaQg XZ681l0L G&¢
{Aluo 42081 LD)xeIg/YoInI)-1ed3Q roogy S¢
10304 | uspliRH mEmLm._momD XOAVO.VOF A
1eag XLS00LL €T
ieag-ued X998601 T
(Aluo 10081 .19D) pleoqyseq-jedeq X{6980L LT
(Ajuo 42081 19) pieoqyseq-jesaq XL6L80L LT
yseq-bnid rzeos 0¢
pieoqyseq X964901L 61
POOH /9E€X0LEBOL 81
Aseneg-uoddng rsg86. L 1L
‘HY'apiS-1oued £9EXLLEBOL 9L
PooH-ye 1622001 S
weo4-ding XL€0S0L vt
"H'7'|WD-1oddng X{82S0L €1
‘H'H'IID-Moddng  X88ZS0L  C L
I4D-deng /geXyEIYOL L L
Alquiassy U9 X8Z9¥0L Ol
sua7 XS6E90L 6
Alquassy (szeg XEL9¥0L 8
uoly‘abuil-Ajquessy deng X8lovolL L
leay’'abuil-Ajquiessy deng X¥8.901 9
"H"1'POOH-[ed2Q XEVYOYOL S
weog-ding  X9£0S0L ¥
‘H1'9pig-1sued L9EXTLEBOL €
n_ H 81 '1sued apig-|edsQg X6€9¥0L ¢
pPooH’ding-jeosq X9v9v0L L
. ‘ON 'ON
NOLLdIHOS3a 14vd AN

27

HVEMY YA ANV H3aN3d4 'INvHd

§1HVvd Hivd3d



REPAIR PARTS
ROPER GT TRACTOR--MODEL NUMBERS GT180CR AND GT180CT

GROUND DRIVE

OPTIONAL EQUIPMENT
Spark Arrester Muffler 106664 X

u v w X Y z
g13’117 gna ?119 ? 24 ﬁm ﬁms
&

]
@97

94
@118 @120 @115 J 7 122




REPAIR PARTS
ROPER GT TRACTOR--MODEL NUMBERS GT180CR AND GT180CT

GROUND DRIVE

KEY
NO.

1
2

-
QUWoONOOH W

PART
NO.

104993X
120384X

1002291
8545J
100000K
100228N
13240200
13280220
13200200
13020200
52664
104577X
120331X
5304J
73610600
11050600
19131316
56934
61159
104596X
8883R
19252016
76020312
19111216
104375X
104601 X
106021X
100604K
53084
7241)
19131614
73530600
677A637
72294
101356L
5102J
71673
109767X
105598X
5142H
100196K
105500X
105599X
73680600
106000X
72110616
5255
72140606
106048X
102403X
101344L
106023X
101345M
76020616
73930600
19131413
104360X
101347L
105597X
74760632
101358K
74760624
8846R

DESCRIPTION

Baffle Assembly « Engine
Engine - 18 H.P. Model No. 422437,
Type No. 0758-01
Tube Assembly - Exhaust
Gasket - Muffler
Clamp - Tube
Muffler - Exhaust
Elbow - Street 1/4
Nipple - 1/4
Elbow - 90° 1/4
Plug - 1/4
Base - Engine
Adapter
Pulley - Ground Drive
Actuator - Switch, Interlock
"Nut - Hex, 3/8 - 24
Washer, Lock Ext. Tooth, 3/8
*Washer, 13/32 x 13/16 x 16 Ga.
Control, Throttle
Knob, Throttle Control
Control, Choke
Cover, Pedal
Washer, 25/32 x 1- 1/4 x 16 Ga.
Pin, Cotter, 3/32 x 3/4
Washer, 11/32 x 3/4 x 16 Ga,
Shaft, Foot Pedal
Bracket, Interlock
Spring, Extension
Yoke
Rod, Brake
Spring, Compression
Washer, 13/32 x 1 x 14 Ga.
Nut - Lock, 3/8 - 24
Bracket, Brake
Guide, Rod, Brake
Rod, Clutch
Pin, Clevis
Cap, Plunger ]
Rod, Parking Brake
Bracket, Rod, Shift
Pin, Roll, 3/16 x 1- 1/4
Knob
Retainer, Belt, Lower
Bracket, Mule, Drive
Nut, Lock, 3/8 - 16
Bracket, V-Pulley, Drive, Mule
*Bolt, Carriage, 3/8 - 16 x 2
Bracket, idler, Flat
*Bolt, Carriage, 3/8 - 16 x 3/4
Guard, Belt, Mule Drive, V-Idler
tdler, Flat
Fulley, idler
Guard, Belt, Mule Drive, V-Idlier
Rod - Shift, Hi - Lo
*Pin, Cotter, 3/16 x 1
Nut, Lock, 3/8 - 16
Washer, 13/32 x 7/8 x 13 Ga,
idler, Flat
Bracket, Flat, Idler
Retainer, Belt
*Bolt, Hex, 3/8-16 x 2
Bracket Assembly - Clutch
*Bolt, Hex 3/8-16 x 1-1/2
idler, Grooved

"STANDARD HARDWARE--PURCHASE LOCALLY

-29

KEY
NO.
65
66

67
68
69
70
71
72
73
74
75
76
77
78
79
80
80A
81
82
83
84
85
86
87
88
89
90

91

92

93

94

95

96

97

98

99
100
101
102
103
104
105
107
108
109
110
111
112
113
114
115
116
17
118
119
120
121

122
123
124
125
126
127

PART
NO.

2074
105592X

12000039
101350K
76020816
101355X
633A109
120332X
9204H
9858M1
120403X
7563R
634A692
106277X
12000034
4607R
71544
59192
65139
2228M
120404X
79204
2144
74780412
19091016
73680400
72010510

10040500
73220500
74780612
10040600
19131210
74570412
10040400
74780520
11050500
74760612
74780616
17190512
74321016
73631000
74760412
72110608
19131312
72110506
73680500
19131612
72140608
73220600
74760724
10040700
1304H
72140405
73220400
74760716
73680700
74370612

1685H
17720408

74760614
104758X
72140506
110041X

DESCRIPTION

Washer, Hardened
Bracket, Clutch w/Bearing {Incl.
Key No. 68)
Klip Ring
Bearing, ldler
Pin, Cotter, 1/4 x 1
Spring, Extension
Lever Assembly - Gear Shift
Putley, Transaxle
Nut, Ltock,1/2- 20
Key - Woodruff 3/16 x 5/8
V-Belt
Washer, Thrust, Axle
Bushing Assembly and Wheel Hub
Rim Assy., Rear
Klip Ring
Tire, Rear
Tube, Rear(Not furnished with tractor)
Cap, Valve
Stem, Valve
Key, Woodruff No. 9 3/16 x 3/4
Bracket, Support, Transaxle
Band, Brake
Drum, Brake
*Bolt, Hex, 1/4 - 20 x 3/4
*Washer, 9/32 x 5/8 x 16 Ga.
Nut, Crownlock 1/4 - 20
*Bolt, Carriage Rd. Hd, Short Sq.
Neck 5/16 - 18 x 1-1/4
* Lockwasher 5/16
*Nut, Hex 5/16 - 18
Bolt, Hex, 3/8 - 16 x 3/4
* Lockwasher - 3/8
Washer 13/32 x 3/4 x 10 Ga.
Screw, Hex Socket Hd, 1/4 - 20 x 3/4
* Lockwasher 1/4
*Bolt-Hex 5/16-18x 1-1/4 Gr. 5
Washer - Lock Ext. Tooth 5/16
*Bolt-Hex 3/8- 16 x 3/4
*Bolt, Hex Head 3/8-16x 1 Gr. 5
Screw, Hex 5/16 - 18 x 3/4
Screw - Fin 10-24 x 1
*Nut = Lock No. 10 - 24
Bolt= Hex Head 1/4 - 20 x 3/4
Bolt, Carriage 3/8- 16 x 1 Gr, 5
Washer, 13/32 x 13/16 x 12 Ga.
" Bolt, Carriage 5/16 - 18 x 3/4
Nut, Lock 5/16 - 18
Washer, 13/32x 1 x 12 Ga,
*Bolt, Carriage 3/8- 16 x 1
*Nut, Hex 3/8 - 16
Bolt, Hex 7/16 - 14 x 1- 1/2
Lockwasher, 7/16
Bolt, Hub
Bolt, Carriage, 1/4 - 20 x 5/8
*Nut - Hex 1/4 - 20
Bolt-Hex 7/16- 14 x 1
Nut - Crownlock 7/16 - 14
Screw, Mach. Udrcut. Flat Head,
3/8-16 x 3/4
Nut, Lock 5/16 - 18
Screw, Hex Thd. Cut, 1/4 - 20 x 1/2
" Bolt, Hex 3/8 -16 x 7/8
Cap - Hub, Rear
Bolt - Carriage 5/16 - 18 x 3/4
Decal - Engine




REPAIR PARTS
ROPER GT TRACTOR--MODEL NUMBERS GT180CR AND GT180CT

STEERING




REPAIR PARTS
ROPER GT TRACTOR--MODEL NUMBERS GT180CR AND GT180CT

STEERING
KEY PART
NO. NO.
1 104590X
2 100710L
3 74780616
4 10040600
5 19133808
6 100713N
7 100711L
8 106943X
9 108540X
10 9038R
11 101274N
12 73680800
13 19172610
14 104239X
15 12000034
16 6266H
17 5213J
18 102439X
19 73610600
20 108134 X
21 74760832
22 104591X
23 108136X

24 106046X
25 74520632

26 7990J

27 9040H

28 106228X
29 3938R
29A 8134H

30 12000029
31 104757X
32 19252016
33 59192

34 65139

35 278H

36 106045X

DESCRIPTION

Decal - Steering Wheel
Insert - Steering Wheel
Bolt - Hex 3/8 - 16 x
1Gr. 5
*Washer - Lock 3/8
Washer 13/32 x 2-3/8 x 8 Ga.

" Wheel, Steering

Adapter, Steering

Spacer = Shaft Steering

Tube, Shaft

Bearing

Support Assembly, Steering

Nut, Lock 1/2-13

Washer 17/32 x 1-5/8 x 10 Ga,

Bearing, Flanged

Kiip Ring

Bearing, Thrust

Bracket, Frame Front

Bracket, Support, Steering
*Nut, Hex 3/8 - 24

Sector Assembly

Bolt-Hex 1/2-13x 2

Shaft, Steering

Link, Drag

Spindle, L.H.

Bolt, Hex 3/8-16 x 2

Rod, Tie

Bearing

Rim Assembly - 8" Front

Tire

Tube (not furnished with tractor)

Klip Ring

Cap, Hub, Front

Washer, 26/32 x 1-1/4 x 16 Ga.

Cap, Valve

Stem, Valve

Fitting, Grease

Spindle, R.H.

?.

62

A
i
&

BQO m

.31-

KEY

NO.

37
38
39
40
41
42
43
a4
45
46
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63

64
65
66
67
68
69
70
71

72
73

75

[-23
2]

BOO =0

2]
~N

PART DESCRIPTION
NO.
73510600 Nut - Keps 3/8 - 16
108137X Bellcrank Assembly
74781044 Bolt- Hex 5/8-11x2-3/4Gr, 5
1309H Bearing '
6855M Fitting, Grease
73221000  *Nut, Hex 5/8 - 11

© 10041000  “Washer, {ock 5/8
5298J Tube, Pivot, Axie
674A243 Axle Assembly, Front
52924 Bushing, Bellcrank
52844 Bracket, Axle
19292016 Washer 29/32 x 1+ 1/4 x 16 Ga,
677A451 Pulley, Idler
19132007 Washer 13/32x 1-1/4 x 7 Ga.
104989X Frame, Baffle
108253X Bracket, Idler
71904 Spring
108367X Decal, Adjustment
8922R Joint-Tie Rod - L.H. Thread
73700600 Nut - Hex Jam 3/8 - 24 L.H.
7919 Rod - Tie
73360600 Nut - Hex Jam 3/8 - 24
8921R Joint= Tie Rod - R.H. Thread
74760612 Bolt - Hex 3/8- 16 x 3/4
73680600 Nut - Lock 3/8- 16
17490612 Screw = Hex Washer Thd. Rolling

3/8-16 x 3/4

74780616 Bolt~-Hex 3/8-16x 1Gr. 5
74760616 *Bolt-Hex 3/8-16x 1
19131413 Washer 13/32 x 7/8 x 13 Ga,
73220600 *NuteHex 3/8-16
74930516 Bolt- Hex 5/16- 18 x 1
100644K Bushing - Handle, Clutch
19111416 Washer 11/32 x 7/8 x 16 Ga,
73680500 Nut, Lock 5/16 - 18
106615X Pin - Mounting, Idler Bracket
19252616  Washer 25/32 x 1-5/8 x 16 Ga.
74760632 Boit. Hex 3/8 - 16 x 2
102933X Spacer

*STANDARD HARDWARE--PURCHASE LOCALLY

G H
@ o7
68 @ 4 24
%72
69 @4875
n PG
® 67




1008119 ANV 4208119 SHIGWNN TIAON--HOLOVHL 1D H3JOH

-32-

1417 43IMON

S14vd Hivday



L
0

L
L

ATTIVO0T ISVHOHN-34VYMAYYH GYVANVLS,

0Z - ¥/1 %007 ‘1N
G "D Z/L X 0Z - ¥/L X3H - 1og,
O 9L X p/E X ZE/LL ‘Iaysem
/€ X 8L - 91/G X3H - 1og,
¥Z - 0L "ON 3007 - 1NN,
U9 T/l X
72-0L "ON "PH X9H SUIYIBN-MaI0S,
8 .OZ 007 Jmcmm>>
§ 1D 8/ X
ZE 'ON "PH X3H PI1IO|S - MaJdg
02 - ¥/ X3H 1N,
/1 %007 ‘aysem
°eD 91 X ¥/E X ZE/6 "1ause
/€ X 81 - 91/G X3H - 10g
L X 91 - 8/E X3H - 1jog,
91 = 8/E 3901491U8] - INN
/€ X 91 - g/¢ *aberuiey jog
T 0z - p/1 @buelg XaH InN
13pjnoys 1jog
- 91/G 34907 InN

NOILdIHOS3a

007089¢L
80¥08L¥L
glzLiiet
ClS09L¥L
0Cu1E9€EL

800LCEVL
0080001

9080SL¥L
00%0czeL
00¥06001
91216061
[A3={0}<15 72
91908/ %L
0080€6€L
9090¥LZL
00t006€L

rio6L
005089¢L

- 'ON
14vd

1L
0L
69
89
L9

99
S9

9
€9
c9
19
09
6§
8§
LS
99
feie]
¥S

‘ON
A3

Ve .
69 (O

89

S
© 4

- o
©® ©
1900

=Es ye

"D 0L X | XZE/LL 1aysem

<DID

L X8l -gl/g "eberiten - yjog

Z/1 X 8L *8/E "PYL Jaysep XaH ‘Malog

UOJAN ‘laysem

¢X9l-

8/€ ‘PedH 183008 X8| ‘de) ‘malog
48A87] = >_DEmmm< poy
11 = Alquiassy JanaT
1317 "19naT - sebuniy
a|puey ‘dun

‘H'H '3pIS ‘jaued

ujdg - 19oedg

HH T

Buiidg ‘seurelay

suq janyg

asoH - dwen

[an4 - dwng

1eaH ‘piatys - bnig

1eaH ‘plalys - jaueg

183y ‘plalyg - aseg

a1] -desng

19Wwwoln

|ang ‘duwing - 1ax0oe1g
yseq - Ajquiassy 1ioddng
3pIS “1e3H ‘platys ~ 19x0e4g
117 ‘yeus

yideqg doig ‘uoluunay

NOI1d4140S3a

-3

oLgLLL6l
8050vieL
80906%L1

X0€9501

2E90L8YL
X9Z001L L
XL86601
X€CLS01L
XELY60L
XZ64901
XZ10901
X€£05501
WNeesy
r800€
46669

X 10501
X15€901
XGZ1801
X164901
XS0LS01L
1616
X0t0501
XTL8901
X6179v01
X€EYS01L
6159

‘ON
lyvd

o (D= @
Do @3
O)a':mm@

M <
0 o

29

‘BD 9l X /€ X ZE/GL Jaysem 9121GL61 x4
Bury dijy LEO0OOTL 9z

uosuadsng ‘1axoeig X 108501 14

131U8)) 10Al4 ‘pMg XELPS0L e

I 18158y = Ajquiassy Bunidg LYTYYLY €z
1sissy = Buiidg “1axoeig rezes 44
‘BD 9L X 9L/EL X ZE/EL JoUsEM,  OLELELGL 1z
1sissy ‘Buiidg “1snipy - 1jog rezes 0z
uojsuadsng ‘wiy X6Z¥501 6t
2/1 007 ‘seysem,  0080¥00L 8l o
€1 -7/L X84 NN, 0080ZZEL A
®OEL XGL/L - L XZE/LL 4By, ELLLLLBL 9l
Buiidg sauteray HGEL Sl
THT BT U r965L vl
91 -8/€ XaH "IN, 0090ZZEL el
H™T ‘BT 1eqoeag ry6GL 4]
9l - 8/€ 4OYsBM /M XBH 3007 1NN 009008EL 1L
9L - 8/€ 207 1NN 009089EL oL
8D gL X 8/G X ZE/EL Jousem  910LEL6L 6
Bupidg H9L82 8
1809 ‘uld,  80£0Z09L L
11 ‘1snipy ‘poy X81£901 9
9l - 8/€ ‘wep xaH4 "INN,  00Q0SEEL S
311 “Isnlpy ‘ajpuey MYELOOL 12
5300y ‘18A0Q) XS05501 €
auibug ‘yag - Ajquassy pieno X685501 4
H™ 'apis ‘|auey XE6L90L L
‘ON ‘ON
NOILdI¥2S3a 1dvd A
L4117 Hamow

40081130 ANV HO08119 SHISWNN TIAON--HOLOVHL 1D H3dOYH

SlHVd Hivdad



[ 1Y of S ¥ T o W o o % 5 W V)

ROPER GT TRACTOR--MODEL NUMBERS GT180CR AND GT180CT
MOWER

17 —=—a 3)4—20
24— &) 6=—-21

P
=g

-34.




REPAIR PARTS
ROPER GT TRACTOR--MODEL NUMBERS GT180CR AND GT180CT

MOWER
KEY PART DESCRIPTION KEY PART DESCRIPTION
NO. NO. NO. NO.
1 105415X Housing, Mower 42 110237X Spacer
2 106022X Cover - Drive, Deck 43 105434 X Brace, Suspension
3 17490508 Screw - Hex Washer Thd. Roll 5/16 - 44 109778X Plate Assy., Mower Suspension
18x 1/2 45 109771X Brkt., Suspension
4 76314 Runner, L.H. 46 78850 Decal - Warning (GT180CR only)
5 - 72110505 Bolt, Carr. 5/16 - 18 x 5/8 46 107339X Decal - Warning (GT180CT only)
6 10040500 *Washer - Lock, 5/16 : 47 3146R Retainer - Spring '
7 73220500 *Nut- Hex 5/16 - 18 48 106381X V-Belt
8 8418J Runner, R.H. 49 73680800  *Nut, Crownlock 1/2-13
9 72140506 Bolt, Carr. 5/16 - 18 x 3/4 50 74760622 Bolt, Hex 3/8- 16 x 1 - 3/8
10 1685H Nut, Lock 5/16 - 18 51 105435X Pin, Release
1 19111116 "Washer 11/32 x 11/16 x 16 Ga. 52 3720R Spring
12 105483X Mandrel - Secondary 53 12000039 Ring, Klip
13 106038X Mandrel - Primary 54 19171612 Washer 17/32 x 1 x 12 Ga,
14 17490612 Screw - Hex Washer Thd. Roll 3/8 - 55 105440X Pin, Clevis
16 x 3/4 56 105456 X Brkt., Outer, R.H.
15 106635X Blade 57 109773X Brkt., Inner, R.H.
16 74610624 *Bolt-Hex, 3/8-24x 1-1/2Gr. 5’ 58 109775X Brkt., Inner, L.H.
17 10040600  *Washer - Lock, 3/8 59 105457X Brkt., Outer, L.H.
18 19132012 Washer 13/32x 1-1/4 x 12 Ga, 60 73680500 Locknut 6/16 - 18
19 674A213 Arm Assembly, idler 61 109776X “in, Pivot
20 7834J Liner - Bearing 62 19111016  Washer 11/32 x 5/8 x 16 Ga,
21 7835J Bearing . 83 109785X  Shield, Deflector
22 72110522 Bolt, Carriage 5/16 - 18 x 2- 3/4 64 106734 X Spring, Deflector
23 19111610 Washer 11/32x 1 x 10 Ga, 65 109743X Bracket, Deflector
24 102403X Pulley, idler 66 106735X Rod, Hinge
25 74760624 *Bolt-Hex 3/8-16x 1-1/2 68 5846R Push Nut
26 73220600  *Nut- Hex 3/8 - 16 69 37134 Decal - Instruction, Caution
27 104361X  Spring ) . 70 106975X Decal - Safety Standard
28 74780520 Bolt - Hex 5/16-18x 1-1/4 Gr. 5 71 73220800 Nut - Hex 1/2- 13
29 19111216 Washer 11/32 x 3/4 x 16 Ga, 73 19171512 Washer 17/32 x 15/16 x 12 Ga.
30 8438J Spacer Split 74 72240608  Bolt, Carriage 3/8- 16 x 1
31 106224 X Decal - V-Belt, Dr. Schematic, Mower 75 109819X Decal - Warning
32 105448X Bracket, Ga. Wheel, R.H. 76 106863X V-Belt
33 105449X  Bracket, Ga. Wheel, L.H. 77 19151610 Washer 15/32 x 1 x 10 Ga.
34 72240606  *Bolt, Carriage 3/8 - 16 x 3/4 78 105185X  Decal - Instruction - Decal (GT180CT)
35 73680600 Nut, Crowniock 3/8- 16 only)
36 105453X  Bar, Ga. Wheel 79 10030600 *Washer - Lock 3/8
37 5565 Pin, Clevis 80  109729X  Roller, Nose
38 a9 Retainer, Spring 82 19151616  Washer 15/32 x 1 x 16 Ga.
39 4898H Bolt, Shoulder 83 4921H Spring - Retainer
40 105455X  Wheel, Gauge 84 19151616 Washer 15/30 x 1 x 16 Ga
41 .105433X Brkt., Suspension F
*STANDARD HARDWARE--PURCHASE LOCALLY
A B Cc D E F (€] H
& Sy
34 22 3 9 50 14 @ 7 74
S35 U &0 B35

.35




REPAIR PARTS

ROPER GT TRACTOR--MODEL NUMBERS GT180CR AND GT180CT
TRANSAXLE

~
,

v )

23
N
10
% ot
(¢
2680,
\27\
‘i-\\ =, _ ad -
a .
-~ AP S
81 . "¢, '-‘Q' .
O WSSO [
80 20 (ABCI AN T
- ‘, '\)'//'Q%(?QY / "‘,,
) f' ST

- 36 -




REPAIR PARTS
ROPER GT TRACTOR--MODEL NUMBERS GT180CR AND GT180CT

TRANSAXLE
KEY PART DESCRIPTION
NO. NO.
1 4197R Axie Shaft
2 5845R Retaining Ring
3 4199R Final Drive Gear
4 4216R Differential Gear
5 4215R Differential Pinion
6 4217R Differential Carrier
7 6256H Axle Thrust Washer
8 74020652 Hex Bolt 3/8 - 24 x 3 - 1/4
(1" Thread Length)
9 7392M Steel Ball
10 6272H Spring Shift Fork Detent
11 4985R Shift Fork, High - Low Range
12 6266H Thrust Bearing Race
13 4212R 4th Reduction Pinion
14 4196R 3rd Reduction Gear Shaft
15 6276H Snap Ring - Crescent Type
16 633A63 High - Low Range Gears
17 8118M Needle Bearing
18 8740H1 Sintered Iron Bearing
19 6217H Shift Fork Shaft, High - Low Range
20 4218R Differential Pinion Spacer
21 6252H1 Differentiat Pinion Bushing
22 7810H Gripco Centerlock Nut 3/8 - 24
23 4986R Shift Fork - L.H.
24 7393R Oil Seal
25 992R1 Sintered Iron Bearing
26 6216H Shift Fork Shaft
27 6262H Shift Fork - R.H.
28 101416X Shift Shaft, High - Low Range
29 6269H Oil Seal
30 58565H Pressure Relief Valve
31 105406 % Gearcase, Reverse Idler Shaft and
Bearings - R.H. (Inc. Key No's. 17,
18, 25, 33, 50, 63, 76, 77 and 82)
32 6277H Dowel Pin
33 4225R Needle Bearing
34 7396H Thrust Bearing Race
35 4198R 4th Reduction Gear Shaft
36 4200R 4th Reduction Gear Spacer
37 7395H Thrust Bearing Race
38 6275H Gearcase Gasket
39 105402X Gearcase and Bearings - L.H.
(inc. Key No's. 18, 25, 49, 50 (2),
51 and 52)
40 13060400 Pipe Plug 1/2 - 14 N.P.T.
45 6271H Oil Seal ’
46 13060200 Pipe Plug 1/4 - 18 N.P.T.
47 74780524 “Hex Bolt 5/16-18x 1-1/2
Grade 5
48 10140500 Lockwasher 5/16 Extra Heavy

.37 -

PART
NO

4895H
4222R
1529R
8119M
4220R
4209R
4213R
4442R
4195R
4214R
4194R
7528R
4208R
4207R
7398H
4203R

4204R
2898J
4926H
4205R
4206R
1370H
633A69

208J
4201R
12000002
1153R
7392H
3990H
73220500
1167R
73360700
6270H
7384H
100196K
53844
2978J
633A85
8739H1
4924H
19151516

" 8105R

191815611
75J
6274H
76020412
10040500
74760514
633A109
105474X

DESCRIPTION

Needie Bearing
Needle Bearing
Needle Bearing

. Needle Bearing

Thrust Bearing Race
3rd Reduction Pinion - Low
4th Reduction Gear
3rd Reduction Pinion Spacer
2nd Reduction Gear Shaft
Final Drive Pinion
15t Reduction Gear Shaft
15t Reduction Shaft Spacer
3rd Reduction Pinion - High
2nd Reduction Gear
Needle Bearing
Low Speed Gear and 2nd Reduction
Pinion Cluster
Reverse Gear
Key - Hi - Pro 18 x 17:32
Snap Ring - Crescent Type
Intermediate Speed Gear
High Speed Gear
Thrust Bearing Race
Intermediate and High Speed Cluster
Pinions
Input Shaft
Low Speed Pinion
E-Ring
Reverse ldler Gear
Reverse Idler Thrust Washer
Needle Bearing
"Hex Nut 5/16 - 18
Sealing Washer
Hex Jam Nut 7/16 - 20
Oil Seal
Reverse Idler Shaft
Control Knob
Gear Shift Lever - Bent
Gear Shift Cap
Gear Shift Ball Cover and Pin
Shift Lever Guide Ball - Keyed
Spring
Washer 15 32 x 15 16 x 16 Ga.
Shift Mechanism Seat
Washer 9/16 x 15/16 x 12 Ga.
Gear Shift Gate and Reinforcement
Shift Ball Cover Gasket
Cotter 1/8 x 3/4
*Lockwasher 5/16
*Hex Bolt5/16 - 18 UNC x 7/8
Gear Shift Lever Ass'y.
Transaxie Assembly Less Brake Drum
& Shift Lever

"STANDARD HARDWARE--PURCHASE LOCALLY




REPAIR PARIS
ROPER GT TRACTOR--MODEL GT180CR AND GT180CT
ENGINE--MODEL NUMBER 422437, TYPE NUMBER 0758-01
CYLINDER, CRANKSHAFT AND ENGINE BASE GROUP

ALL ENGINE PARTSMUST BE PUR-
CHASED THROUGH AND SERVICE
PERFORMED BY YOUR LOCAL
BRIGGS AND STRATTON DEALER.

g/10




REPAIR PARTS

ROPER GT TRACTOR--MODEL GT180CR AND GT180CT
ENGINE--MODEL NUMBER 422437, TYPE NUMBER 0758-01

CYLINDER, CRANKSHAFT AND ENGINE BASE GROUP

KEY

NO.

o1
(o4
03
o4
05
06
o7
o8
09
10
11

11
11
12
13

14
15

16
17
18
19

19
19 .
19
20
20
20
20
21

22
23

23
24

25
26
27
28
29
30
31
32
33

PART
NO.

491685
391086
212461
212462
271867
271868
393243
393153
27803

93394

270982

271145
271146
93113
93111

Plyg-Qil Drain
394430

394535
291675
93847

394955

394956
394957
394958
394959
394960
394961
394962
398990

260924
299691

391286
394306

223053
92909
390420
65906
26828
221596
292260
93630
261368

DESCRIPTION

Cylinder Assembly

Seal-0il

Head-Cylinder No. 1
Head-Cylinder No. 2
Gasket-Cylinder Head No. 1
Gasket-Cylinder Head No. 2
Breather Assembly No. 1
Breather Assembly No. 2
Gasket-Valve Cover
Screw-Sem
Gasket-Crankcase Cover
1/64"" Thick
Gasket-Crankcase Cover
.005"" Thick
Gasket-Crankcase Cover
.009’" Thick
Screw-Cylinder Head
(2-5/16" long)
Screw-Cylinder Head
(1-15/16"" long)

Crankshaft - order part 94196
Key for retaining timing gear
Cover Assembly - Crankcase
Seal-0il

Screw-Crankcase cover Mtg. Sem
Piston Assembly-Standard Inc. Key
No.’s 20 & 22) .
Piston Assembly - .010"" 0.S.
Piston Assembly - .020"" O.S.
Piston Assembly - .030°° O.S.
Ring Set - Piston - Standard
Ringe Set-Piston - .010"* 0.S.
Ring Set - Piston - .020"" O.S.
Ring Set - Piston -.030"" 0.S.)
Dipstick and Tube Assembly (Inc.
Key No’s. 44, 45 & 46)
Lock-Piston Pin

Pin Assembly - Piston

Standard (Inc. Key No. 22)

Pin - Assembly-Piston-.005"" O.S.
Rod Assembly-Connecting

For Connecting Rod with .020""
Crankpin bore order No. 397158
Dipper-Connecting Rod
Screw-Connecting Rod
Valve-Exhaust

Spring-Intake Valve
Spring-Exhaust Valve
Retainer-intake Valve
Rotocoil-Exhaust
Retainer-Exhaust Valve Rotocoil
Tappet-Valve- -

.39-

PART
NO.

34
35
36
37
38
39
40

41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63

64
65
66
67
68
69
70
71
72
73
74
76
76
77

PART
NO.

212337
271316
296004
394348
89838

220863
394539

90576
231174
280180
398924
68838
280220
93783
223055
394391
270981
222700
93053
93851
394396
66538
93448
222698
220863
222773
231445
393606
393741
261961

210940
261463
261559
398808
230318
92791

93722

261528
92268

191523
261560
93886

271170
271174

DESCRIPTION

Gear-Cam

Foam Seal - Governor Shaft
Pipe - Fuel 23" cut to lenght
Gear - Governor
Wrench-Spark Plug
Washer-Gov. Crank (inside)
Plug-Spark (Resistor) )2-3/8
high-60mm)

Nut-Hex 8-32

Terminal

Gommet - Insulator

Cap and Dipstick-Qill Filler
Seal-Filler Tube

Tube - Oil Filler

Screw-Hex Hd.

- Trough-Dipper

Base-Engine
Gasket-Engine Base
Guide Air

Clamp-Fuel Pipe
Retianer-E-Ring
Crank-Governor
Elbow-Spark Plug
Plug-Hex Socket
Key-Flywheel

Washer

Washer-Thrust
Gear-Timing

Seal Ass’y. and Retainer
Bearing-Ball (P.T.O. side)
Guide-Exhaust Valve
NOTE: 231218 Intake Valve Guide
Only (Brass)
Seat-Exhaust Valve (Standard)
Seat-Intake Valve (Standard)
Lower Bushing - Gov.
Wire-Ground .
Connector-Fuel Pipe
Washer-Lock Shakeproof
Terminal-Spade
Valve-Intake

Washer

Bearing-Cylinder

Upper Bushing-Governor
Screw

Seal Tube

Gasket - Exhaust

*INCLUDED IN GASKET SET 394501
+SPECIAL TOOLS REQUIRED TO INSTALL




REPAIR PARTS
ROPER GT TRACTOR--MODEL GT180CR AND GT180CT
ENGINE--MODEL NUMBER 422437, TYPE NUMBER 0758-01

AIR CLEANER--CARBURETOR GROUP

ALL ENGINE PARTS MUST BE PUR-
CHASED THROUGH AND SERVICE
PERFORMED BY YOUR LOCAL
BRIGGS AND STRATTON DEALER.

I71 Carburetor Overhaul Kit l




REPAIR PARTS

ROPER GT TRACTOR--MODEL GT180CR AND GT180CT
ENGINE--MODEL NUMBER 422437, TYPE NUMBER 0758-01

AIR CLEANER--CARBURETOR GROUP

PART PART
NO. NO.
1 280185
2 280198
3 212999
4 271412
5 270884
6 93415
7 93208
8 491630
9 91541
10 230318
11 231209
12 491538
13 93499
14 221939
15 392672
16 91920
17 26157
18 271607
19 298514
20 230896
21 394681
22 491665
23 223534
24 392673
25 94152
27 93897
28 231338
28A 280474
29 222752
30 212706

DESCRIPTION KEY PART DESCRIPTION
NO. NO.

Tube-Breather 31 93715 Nut-Hex

Tube-Intake 32 261444 Kink-Governor

Manifold Ass’y. Intake 33 261531 Link-Speed Control

+ *Gasket-Carb. Mtg. 34 261720 Spring-Governor
Gasket-Intake Manifold Mtg. 35 251563 Spring - Governor ldle

Screw Carb. MTG. Sem 36 222807 Bracket-Speed Control

Screw Intake Manifold Mtg. Sem 37 222828 Lever-Speed Control
Carburetor Ass'y. (Inc. Key No’s 38 394324 Plate Ass'y. Governor Control
9,10, 11,12, 13, 14, 15, 16, 17, 39 393846 Lever Ass'y. Governor (Inc. Key
18, 19, 20, 21, 22, 23, 24, 25, No’'s. 40, 55 & 56)

28, 44, 46, 47, 48, 49, 50, 51, 40 222289 Washer

61, 63, 64 & 65 41 93163 Screw-Sem

Body Assembly - Upper Carburetor 42 221535 Clamp-Casing

(Inc. Key No’s. 10, 13, 18, 23 & 43 83893 Screw-Sem

24) 44 397882 Plug (inc. Key No. 28A)
Connector - Fuel 45 231172 Bushing-Speed Control
Bushing-Throttle Shaft 52 271271 Element-Air Cleaner

+ Valve Ass'y.-Carb. Idle 53 271411 + Gasket-Air Cleaner
Screw-Throttle and Choke Valve 54 271180 Washer

Mtg. Sem 55 93853 Bolt-Governor Lever
Valve-Throttle 56 82278 Nut-Hex

Shaft and Lever-Throttle 57 223001 Cover-Air Cleaner
Screw-Mach. Fil Hd. 8-32 x 5/8 58 222835 Cartridge Plate-Air Cleaner
Spring - Throttle Adj. 59 93496 Screw-Sem

+ *Gasket-Carburetor Body 60 392643 Mounting Strap Ass’y. Air Cleaner
Float-Carburetor Body {Inc. Key No. 43)

+ Pin-Float Hinge 61 66432 . Washer Plain

+ Valve-Fuel Inlet . 62 394018 Cartridge-Air Cleaner

Body - Lower Carburetor (Inc. Key ~ 63 271013 + Washer-Choke Shaft

No’s. 11, 13, 14, 15 & 65) 66 93828 Screw-Sem

Valve-Choke 67 394358 Filter-Fuel

Shaft and Lever-Choke .68 93053 Clamp-Fuel Pipe

Screw-Hex Head Sem 10/32 x 3/4 .69 393815 Fuel-Line (28"} (cut to required
Screw-Casing Clamp length 11- 1/4)
Jet-Needle Valve 70 394501 Gasket Set

O-Ring Seal 71 481539 Carburetor Overhaul Kit
Body-Air Cleaner 72 223472 Plug - Welch

Knob-Air Cleaner

*INCLUDED IN GASKET SET

+INCLUDED IN CARBURETOR OVERHAUL KIT
°HIGH ALTITUDE - JET NEEDLE

VALVE - PART NO. 231333

-41-




REPAIR PARTS

ROPER GT TRACTOR--MODEL GT180CR AND GT180CT ;
ENGINE--MODEL NUMBER 422437, TYPE NUMBER 0758-01

STARTER MOTOR GROUP

ALL ENGINE PARTS MUST BE PUR-
CHASED THROUGH AND SERVICE
PERFORMED BY YOUR LOCAL
BRIGGS AND STRATTON DEALER.

C’)'\’ L L m i
24
N v et
18
KEY PART DESCRIPTION KEY PART DESCRIPTION
NO. NO. NO. NO.
1 394891 Armature Group (Inc. Key No’s. 18 394808 Motor - Starting (Inc. Key No’s.
2, 3& 5) .- 13, 15, 16, 17, 19, 20, 21, 22,
2 394970 Capsule Assembly - Magnetron® 23 & 24)
Ignition 19 390837 Amature Assembly (Motor)
3 221798 Terminal - Ignition Cable 20 394860 Drive End Cap Ass'y. - Starter
4 93381 Screw - Armature Mtg. Sem 21 391135 Clutch Ass’y.
5 394988 Armature Ass’y. 22 280104 Gear
6 392956 Flywheel and Ring Gear Ass'y. 23 90366 Lockwasher
7 93621 Screw - Sem 24 91162 Screw - Hex Hd. - 5/16 - 18 x 1 -
8 93343 Screw-Regulator 1727
9 392595 Stator - Alternator 25 393254 Kit - Pinion Spring (Inc. Key No's.
10 391362 Gear - Flywheel Ring (Includes 22 & 26)
Mounting Parts) 26 93754 Roll Pin
11 22906 Nut Flywheel Lock 27 92674 Screw - Hex Hd.
12 212418 Fan - Booster 28 223008 Screen - Rotating
13 393825 Housing Assembly 29 231247 Nut - Jam
14 19203 Puller - Flywheel (Optional 30 393537 Connector - Tri Circuit
Accessory) 31 93808 Screw-Sem :
15 94003 Thru Bolt 32 271174 Gasket - Exhaust
16 395538 Brush Set 33 396865 Starter Drive Group (Inc. Key No's.
17 395537 Commutator End Cap Ass’y. - 21, 22, 25 & 26)
Starter (Inc. Key No. 16} 34 393422 Alternator Harness Assembly

242 -




REPAIR PARTS

ROPER GT TRACTOR--MODEL GT180CR AND GT180CT
ENGINE-- MODEL NUMBER 422437, TYPE NUMBER 0758-01

MUFFLER, AIR GUIDE AND HOUSING GROUP

ALL ENGINE PARTSMUST BE PUR-
CHASED THROUGH AND SERVICE
PERFORMED BY YOUR LOCAL
BRIGGS AND STRATTON DEALER.

DECAL
KIT

KEY PART DESCRIPTION

NO. NO.
1 396088 Housing-Blower
2 93158 Screw - Sem
3 93777 Screw - Hex H.
4 392934 Back Plate Assembly
5 222848 Cover - Air Guide
6 222846 Shield - Cylinder
7 93163 Screw - Sem
8 222847 Shield - Cylinder
9 222849 Cover - Air Guide

10 491262 Decal Kit

_hﬁa&h-ﬁ»'hv.

.43 -




CONGRATULATIONS . ..

on your purchase of a Roper Garden Tractor. It.has been designed, engineered and manufactured to give you dependability and per-
formance. Should you experience any problem you cannot easily remedy, please contact your nearest authorized service dealer.
He has well-trained technicians and the prof..r tools and parts to service or repair this unit,

Please read and retain this manual. Following the ''Rules For Safe Operation", "Assembly", "Operation", and Y"Maintenance'' in-
structions will help you achieve a long, safe, service life for your Roper Garden Tractor.
=

LIMITED WARRANTY
Roper Corporation warrants to the original consumer purchaser that this product as manufactured is
free from defects in materials and workmanship. For a period of two (2) years from date of purchase
by the original consumer purchaser, we will repair or replace, at our option, without charge for parts
or labor incurred in replacing parts, any part which we find to be defective due to materials or work- N
manship. This warranty is subject to the following limitations and exclusions:

1. Engine Warranty: All engines on ROp‘erﬁ’products have a separate Warranty extended by the individ-
ual Engine Manufacturer; said Warranty rust be referred to in the event of a service requirement

(see page 45 and back cover).

2. Transaxle/Transmission Warranty: Some Roper""products have a Transaxle/Transmission supplied
by other manufacturers. Such Transaxle/Transmissions are warranted by that manufacturer and said
Warranty must be referred to in the event of a service requirement.

3. Battery Warranty: On products equipped with a battery, Roper’k‘will replace, without charge to you,
any battery which we find to be defective in manufacture during the first year of ownership. Bat-
tery must be maintained in accordance with instructions in the product literature.

4. The warranty period for any p'roducts used for rental or commercial purposes is limited to 90 days
from the date of original purchase.

5. This warranty applies only to products which have been properly assembled, adjusted and operated
in accordance with instructions found in product literature for your product. This warranty does
————not apply to any product which has been subject to alterations, misuse, abuse, improper assembly,

installation, or delivery damages.

6. Exclusions: Excluded from this warranty are belts, blades, blade adapters, normal wear, normal ad-
justments, and normal maintenance.

7. in the event you have a claim under this warranty, you must return the product to an authorized
Roper Outdoor Power Equipment service dealer.
Should you have any unanswered questions concerning this warranty, please contact:

In U.S.A. contact: In Canada contact:
Roper Outdoor Power Equipment ) Roper Canada Limited
Service Department 1040 Jayson Court
12052 Middleground Rd. Mississauga, Ontario LAW2V5

Savannah, Georgia 31419
giving the model number, serial number and date of purchase of your product and the name and ad-
dress of the autho: zed Roper dealer from whom it was purchased.

THIS WARRANTY DOES NOT APPLY TO INCIDENTAL OR CONSEQUENTIAL DAMAGES AND
¥ IMPLIED WARRANTIES ARE LIMITED TO THE SAME TIME PERIODS STATED HEREIN FOR
ROPER’'S EXPRESSED WARRANTIES. Some states do not allow the limitation of consequential
damages or limitation of how long an implied warranty may last, s0 the above limitations or exclusions
may not apply to you. This warranty gives you specific legal rights and you may have other rights
which vary from state to state,

This is a Limited Warranty within the meaning of that term as defined in the Magnuson-Moss Act of

1975.
840712 , St

§ TABLE OF CONTENTS

RULES FOR SAFE OPERATION . ..........c..vnn 1 ASSEMBLY INSTRUCTIONS - MOWER . .......... 16
ASSEMBLY .. o i i ive i ine i ennnaonsssanentannans 2 OPERATION INSTRUCTIONS - MOWER . .. ....... 19
OPERATION INSTRUCTIONS - TRACTOR ... ..... 5 MAINTENANCE INSTRUCTIONS - MOWER ........ 20
MAINTENANCE INSTRUCTIONS - TRACTOR . . . . . . 6 SCHEMATIC DIAGRAM . .. . ... ocevmonnrnennns 23
LUBRICATION CHART . .......... B A < REPAIRPARTS...............‘..............24

TROUBLE SHOOTING - MOWER ... ....... . 15




